
CARTON CONTENTS

HARDWARE PACKAGE

REF QTY PART NO DESCRIPTION
1 1 577 10 72-01 Weight Bracket
2 2 577 10 73-01 Weight Bracket Arm
3 6 506 62 49-01 Hex Bolt, 3/8-16 x 1"
4 2 531 00 81-17 Hex Bolt, 5/16-18 x 1-1/4"
5 2 501 33 45-01 Washer, .1/2" x 1" O.D.
6 2 522 77 03-01 Washer, 5/16"
7 2 501 33 20-01 Washer, 1/2" x 1-1/2" O.D.
8 2 531 00 27-33 Lock Washer, 1/2"
9 6 577 15 71-01 Lock Washer, 3/8"
10 2 531 00 46-61 Nex Nut, 1/2-13
11 6 531 00 46-64 Hex Nut, 3/8-16
12 2 531 00 76-16 Lock Nut, 5/16-18
13 2 577 15 72-01 Step Bushing
14 2 577 15 73-01 Hex Bolt, 1/2-13 x 5-1/2"

1 2

2

3 4
5 6

7

8

9

14

11

12

13

10


